



## MATERIAL TEST REPORT

<b>HEAT NUMBER:</b>	<b>HT360312</b>
<b>MATERIAL ALLOY:</b>	<b>304</b>
<b>Material Certificate Number:</b>	<b>ASTM A182</b>
<b>MTR Date:</b>	<b>5/30/2022</b>

### Chemical Composition (%)

Carbon	Silicone	Manganese	Phosphorus	Sulfur	Chromium	Molybdenum	Nickel
0.066	0.69	1.33	0.035	0.026	18.35	/	8.67

HEAT NUMBER	Material Alloy	(%) Yield Strength (Mpa)	Tensile Strength (Mpa)	Elongation (%)	Hardness (HB)
HT360312	304	210	522	38	177

Sanitary Solutions, Inc. certifies that the information contained in this Material Test Report was obtained from and is a faithful representation of the data furnished to us. The document from which this information was taken is on file in our office.

As far as Sanitary Solutions, Inc. can determine, material is free from mercury and low melting alloy contamination. This certificate was generated by our computer system and is signature valid.

Sincerely,

Jeff Casillo/ Owner of Sanitary Solutions, Inc.